
i-RUN4.0 RVIT-10221WH-120 
目次 

ユーザーマニュアル(組立方法・取扱説明書) ........................... 1 

パーツリスト(部品一覧表) ............................................................ 10 

コンソールマニュアル(操作画面説明書) ................................. 14 

ワークアウトプログラム(トレーニングプログラム) ........... 15 

シリアル表示位置 ............................................................................ 17 

 



PRODUCT COLOUR MAY VARY

P.1



A

PARTS

A

G

E08

C27

B19

B18

B1

DO NOT MOVE THE TREADMILL OUT OF
THE BOX UNTIL IT IS ASSEMBLED.

Collapse box and lay sides down before assembly.
Once assembled move out of the box on it’s wheels
while the deck is in the folded and locked position.

Failure to follow this procedure may result in serious
injury due to pinch point areas on the front frame

near the motor cover.

WARNING

P.2



B2

AB

C

K

B3

F

D

P.3



B5

B4

E

F

G H

P.4



B6
H

C27

C1

F

E

P.5



C3

C2

D

F

K

P.6



C4

C5

C42

A08

A08

P.7



C6

Safety Key

A08

A08

M

C42

P.8



Lubricating the Treadmill

* Every 3-6 months
** See User Guide for more info

User Information

www.reebokfitness.info/product-support

WEEE logo this symbol on a product means that the product is covered by European 
Directive 2012/19/EU.

The Bluetooth® word mark and logos are registered trademarks owned by Bluetooth 
SIG, Inc. and any use of such marks by RFE International is under license.

Hereby, RFE international declares that this product is in compliance with the essential 
requirements and other relevant provisions of Directive 2014/53/EU.

This product is suitable 
for user’s weight of 120kg.

120 
kg

P.9



E12

E11

D02

B18

B19

E06

E07

E08

E09

E10

F04

F03

F05

F02

F01H07

H07

H07

H01

H03

H04

H05

H06

H02

C16

C15

H

C15

J02

J01

J

A02

A05

A06

A03

A04

B07

C40

B08

B08

B10

B12

B12

B07

C40

B12

C12

C13

C43

C43

C15

C16

C17

C18

C19

C20

C20

C21

C22

C23

C23

C24

C25

C26

C27

C36

C37

D02

D03

D04

D04

D32

D32

D26

D26

D12

D15

D15

D08

D08

D16 D16 D17

D16

D16

D16

D17

D19

D19

D21

D21

D23

D24

D06

E13

E15

E16

E16

C33

D17

E18

E18

E17

E19

E20
E21

Exploded Diagram

P.10



E04

B02

C07

D08

B17

D13

A01

B01

B03

B05

B06

B13

B14

B14

B15

B15

B16

B16

B17

C01

C02
C03

C04

C05

C06

C07

C08

C08

C09

C10

C11

C28
C28

C28
C28

C29

C29 C29

C29

C29
C29

C30

C30

C31

C31

C31

C31

C32

C32

C33

C34

C34

C35

C35

D01 D01

D01

D01

D01
D01

D01D02

D02

D02

D05

D05

D06

D07

D07

D07

D08

D08

D08

D08

D09
D09

D09

D09

D09

D09

D02
D02

D02

D02

D02

D02

D10

D13 D13

D13

D13

D13

D13

D13

D14

D14

D16

D16

D18

D18

D18

D19

D19

D20

D02

D16

D16D16

D16

D25

D25

D33

D33

D33

D33

D25

D25

C38

E01

E02

E03
E05

C39

E14

A07

D31

D31

D08

D08

D08

D13
D11

D11

D11
D11

D13

A08

C41

C41

C42

C42

D02

D22

D02

D02

D02

G01

G02

G01

G02

D29

D30
D18

D27
D28

B09

B04

B11

D19

D19

D18
D01

B20

B20
B21

B21

D13

D13

D13

D13

D19

D21

D21

D21

D21
D22

D34

P.11



No. Description Qty

A01 Main Frame 1

A02 Console Bracket 1

A03 Left Handle Bar Bracket 1

A04 Right Handle Bar Bracket 1

A05 Left Upright Tube 1

A06 Right Upright Tube 1

A07 Frame Reinforcement Tube 1

A08 Support Frame 1

B01 Connection Board I 1

B02 Connection Board II 1

B03 Folding Metal Plate 1

B04 Cylinder Metal Plate 1

B05 Front Roller 1

B06 Back Roller 1

B07 Handle Bar Fasten Plate 2

B08 Hand Pulse Metal Plate 4

B09 Cylinder 1

B10 Safety Key Plate 2

B11 Cylinder Fasten Roller 1

B12 Pressure Spring 3

B13 Pull Spring 1

B14 Bushing 2

B15 Guide Bar 2

B16 Compression Spring 2

B17 Limit Bushing 2

B18 Cross wrench/Screwdriver 1

B19 5# Allen Wrench 1

B20 Rotate Bushing 2

B21 Pull Spring 2

C01 Motor Top Cover 1

C02 Motor Bottom Cover 1

C03 Motor Side Cover-L 1

C04 Motor Side Cover-R 1

C05 Side Rail Ring-L 1

No. Description Qty

C06 Side Rail Ring-R 1

C07 Top Side Rail 2

C08 Lateral Side Rail 2

C09 Back End Cover 1

C10 Back End Side Cover-L 1

C11 Back End Side Cover-R 1

C12 Tube End Cover-L 1

C13 Tube End Cover-R 1

C15 Console Top Cover 1

C16 Console Bottom Cover 1

C17 IPAD Holder Top Cover 1

C18 IPAD Holder Bottom Cover 1

C19 IPAD Holder Insert Part 1

C20 Tube Decoration Ring 2

C21 Handle Bar Foam-L 1

C22 Handle Bar Foam-R 1

C23 Hand Pulse Holder 2

C24 Handle Bar Cover-L 1

C25 Handle Bar Cover-R 1

C26 Safety Key Holder 1

C27 Safety Key 1

C28 Black Cushion 4

C29 Side Rail Holder 6

C30 Adjustable Foot Pad 2

C31 Black Cushion 4

C32 Cover Button 2

C33 Ring-shaped Wire Plug 2

C34 Foot Pad 2

C35 Transport Wheel 2

C36 IPAD Holder Clamp 1

C37 Spring Rope 1

C38 Running Belt 1

C39 Motor Belt 1

C40 Upright Tube Knob 2

C41 Folding Foot Pad 2

C42 Supporting Button 2

Parts ListParts List

P.12



No. Description Qty

C43 Foot Pad A 2

D01 Nut (M6) 9

D02 Nut (M8) 16

D03 Bolt (M12*40) 1

D04 Bolt (M8*55) 2

D05 Bolt (M8*40) 2

D06 Bolt (M8*15) 6

D07 Bolt (M6*55) 3

D08 Bolt (M5*12) 13

D09 Bolt (M8*60) 6

D10 Screw (ST2.9*8) 2

D11 Bolt (M6*10) 4

D12 Bolt (M5*10) 4

D13 Screw (ST4.2*12) 28

D14 Screw (ST4.2*30) 2

D15 Screw (ST4.2*25) 4

D16 Screw (ST4.2*12) 28

D17 Screw (ST2.9*8) 9

D18 Washer (6) 5

D19 Washer (8) 9

D20 Spring Washer (8) 2

D21 Flat Washer (8) 8

D22 Bolt (M8*30) 2

D23 Flat Washer (12) 1

D24 Screw (ST2.5*6) 4

D25 Bolt (M6*40) 4

D26 Screw (ST2.9*6) 7

D27 Flat Washer (10) 1

D28 Nut (M10) 1

D29 Bolt (M8*25) 1

D30 Bolt (M6*45) 1

D31 Bolt (M8*15) 4

D32 Bolt (M5*12) 4

D33 Bolt (M6*25) 4

D34 Spring Washer (10) 1

E01 Running Board 1

No. Description Qty

E02 DC Motor 1

E03 Switch Button 1

E04 Power Socket 1

E05 Overload Protector 1

E06 Magnet Ring 1

E07 Magnet Core 1

E08 Power Wire 1

E09 AC Single Wire (Brown 200) 1

E10 AC Single Wire (Brown 350) 2

E11 AC Single Wire (Blue 350) 2

E12 Grounding Wire (Yellow & Green 350) 1

E13 PCB Board 1

E14 Control Board 1

E15 Top Signal Wire 1

E16 Bottom Signal Wire 1

E17 Hand Pulse Top Cover 1

E18 Hand Pulse Bottom Cover 2

E19 On-Off Sensor 1

E20 Console Acrylic 1

E21 IPAD Holder Sticker 1

F01 Filter (Optional) 1

F02 Inductance (Optional) 1

F03 AC Single Wire (Optional) 1

F04 Grounding Wire (Optional) 1

F05 Screw (Optional) 4

G01 Belt Guide Hook 2

G02 Screw 4

H01 USB Connection Wire (Optional) 1

H02 USB Module (Optional) 1

H03 Speaker (Optional) 1

H04 Speaker (Optional) 1

H05 MP3 Wire (Optional) 1

H06 MP3 Power Wire (Optional) 1

H07 Screw (ST2.9*8) (Optional) 10

J01 USB Port Plug 1 1

J02 USB Port Plug 2 1

P.13



A

B

C

D

E

F

MP

DF C B A E

P.14



P1

PROGRAM EXERCISE CHART (KPH)
REEBOK i-RUN 4.0 TREADMILL 

Setting Time/10

Le
ve

l

Speed

6 6

P2

Setting Time/10

Le
ve

l

P3

Setting Time/10

Le
ve

l

P4

Setting Time/10

Le
ve

l

P5

Setting Time/10

Le
ve

l

P6

Setting Time/10

Le
ve

l

1 2 3 4 5 7 8 9 1061 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

P.15



P7

Setting Time/10

Le
ve

l

P8

Setting Time/10

Le
ve

l

P9

Setting Time/10

Le
ve

l

P10

Setting Time/10

Le
ve

l

P11

Setting Time/10

Le
ve

l

P12

Setting Time/10

Le
ve

l

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

1 2 3 4 5 7 8 9 106
0

1

2

3

4

8

9

10

5

6
7

P.16



PRODUCT 
CODE 

RVIT-10221WH-120 i-Run 4.0 – White – 120V

LOCATION トレッドミルの前方にございます。電源スイッチの下でございます。

P.17



For product information or service please contact: 

UK: RFE Europa Ltd. 8 Clarendon Drive, Wymbush, Milton Keynes, MK8 8ED. 

Customer Service: Tel:  +44 (0)800 440 2459      Email:  techsupport@rfeinternational.com 

Europe: serviceeuropa@rfeinternational.com 

Spain: serviciotecnico@rfeinternational.com

APAC (excluding Australia): RFE Asia Pacific, 2608-1609, 1 Hung To Road, Kwun Tong, 

Kowloon, Hong Kong.

 Customer Service: Tel: +852 34685027 Email: techsupportapac@rfeinternational.com 

Australia: techsupportaustralia@rfeinternational.com 

USA: RFE Sporting Goods Inc., 1300 Smith Road, STE 104, Austin, Texas, 78721, USA. 

Customer Service: Tel: +1 (800) 215 6216      Email: techsupportusa@rfeinternational.com

V2.201905RVIT-10221

P.18


	I-RUN4.0 RVIT-10221WH ﾕｰｻﾞｰﾏﾆｭｱﾙ
	I-RUN4.0 ﾌﾟﾛｸﾞﾗﾑｴｸｻｻｲｽﾞﾁｬｰﾄ



